
_ AP 103D-0208=3A 

Fig.1 Engine group 5/E1 

AL6, Sep. 77 48-2 
Page 1/2 



AP 103D-0208-3A 

Fig./ Part No. N lature Usage Units 

Index 123456 omanotat Code /Assy 

le 1+ CKI8814 Engine Group 5/E1 2 
B+ 915—4=98130-012 .Cap, tapered, Transit (Mod S63) 1 

or AQ330=12 (K6658) 
999=14200032=012 

3+ 915=4-98130=-014  .Cap, tapered, Transit (Mod S63}) 1 
or AQ330=14 (K6658) 

999=l1-00032-014 
ht 915 -4-98130-017 .Cap, tapered, Transit (Mod S63) 1 

or AQ330=17 (K6658) 
999=4.-00032=017 

5+ 750=2=01109 -Cap, dust, Transit (Mod 2117) it 
6 CK12448 »Bracket Assy, cable 1 

ATTACHING PARTS 
7 K15160 eooeselut RF 
8 11807 eseeeeWasher, tab a 

9 K12359 geueseBOlt 2 
10 750-2=00618 »eElbow, fuel pipe 1 

ATTACHING PARTS 
11 7150=2=02293 oveceseDCreW, 1/4 UNF (Mod. $625 ) 4 

12 75082-00761 eeeeeeWasher, tab double (Mod $505) 2 
13+ 7501-00750 Ring, sealing 2 

(Mod S64 Pre Mod 2018) 
14 750=4-00986 -Ring, sealing (Mod 2018) 2 
15 75021-00366 «Pipe Assy, fuel (Mod 2279) 1 

ATTACHING PARTS 
16 K114h) coooeeNut, 1/4 UNF RF 
17 SPLIE — aawees Washer, 1/4 UNF (KO195) RF 

(991=4-00045 =00}) 
18 xk20068 eeeeeeWasher, grover 1/4 UNF RF 

19 K20721 eoseeeBOlt, 1/4 UNF RF 

20 '750=4-00750 Ring, sealing 2 

(Mod S464 Pre Mod 2018) 
21 750=4-00986 -Ring, sealing (Mod 2018) 2 

22 7502-00218 ~Shim, 0.003 in AR 
23+ 750=2-00219 - ~Shim, 0.005 in AR 
2h-+ 750“2=-00220 -Shim, 0.010 in AR 
25 CK12951 Pipe Assy, air 1 

ATTACHING PARTS 
26 750=2-02293 soeeeeScrew, 1/4 UNF (Mod S625) RF 

27 750=2-00761 eeeeeeWasher, tab double (Mod $505) RF 

28 K11753 eoceeeltut, 5/16 UNF RF 
29 11809 eseeeeWasher, tab 5/16 UNF RF 

30 K11731 eeeeseWasher, tab 5/16 UNF RF 

31 K12509 eseeeeBOlt, 5/16 UNF RF 

32+ 750—4-00751 Ring, sealing 2 
(Mod S464 Pre Mod 2018) 

33 7504-00987 -Ring, sealing (Mod 2018) 2 

3h =K12e952 Block, fuel and air connecting 1 

ATTACHING PARTS 
35 K12362 soeeseBOlt, 1/4 UNF 1 

36 K12363 eooeeeBOlt, 1/4 UNF 1 

+Item not illustrated 

48-2 

AL6, Sep. 77 Page 3 



Fig./ Part No. Nomenclature Maage = Units 
Index 175068 Code /Assy. 

l- 37 11808 eee Washer, tab 1/4 UNF 2 
or 

336+ SPLOE eeeeeeWasher, tab 1/4 UNF (KO195) 2 
(991+-00002-013) 

39+ 7501-01110 * ,Outlet Assy, exhaust (Mod 2117) A 1 
or (Pre Mod 2179) 

hO+ 750=1-01153 «Outlet Assy, exhaust (Mod 2179) B 1 
or 

41+ 750=1-01088 * ,Outlet Assy, exhaust (Mod 2117) Cc 1 
(Pre Mod 2179) 

or 

42+ 750=1-0110} -Outlet Assy, exhaust (Mod 2179) D 1 
ATTACHING PARTS 

43 -K12284 ooeeeeBOlt, 1/4 UNF 4 
4h = K11808 +eeee.Washer, tab 1/4 UNF 4 

or 

45+ SPE seeeeeWasher, tab 1/4 UNF (KO195) \ 
(991=}-00002=013) 

46+ 991-4-01072-004 * ..Rivet (Mod S879) (Pre Mod 2179) Ac. 1 
47  SP81-206 «Rivet (Mod 2179) B.D. i 

(991-h.-00179-005 ) 
48+ 750-2-00919 * ,,Collar (Mod $879)(Pre Mod 2179) hits 1 
hQ = 750#2-01101 »-Collar (Mod 2179) B.D. 1 
50 kK17110 ..Nut, 1/4 BSW i 
51 K14332 . Washer, spring 1/4 BSW 1 
52 K1h210 .»Washer, 1/4 BSW i. 
53 K14330 «ePiece, locking 1 
54+ 75082-00931 * ,.Pin (Mod S879)(Pre Mod 2179) Ass i 
55 sP81-310 «»Rivet (Mod 2179) B.D. iL 

(991=4.-00179=032) 
56+ 750=2-00920 * ,.Stud (Mod S879)(Pre Mod 2179) AG, .1 
57 750-2-01102 «Stud, (Mod 2179) B.D. 1 
58+ 750=1-01107 »eOutlet (Mod 2117) A.B. RF 

or 

59+ 75081-01106 «Outlet (Mod 2117) A.B. RF 
60 750=1-01089 «Outlet (Mod 2117) C.D. RF 
61+ 750=2-01091 +e-Sleeve, drip (Mod 2117) RF 
62 750=1-00622 Starter Motor Assy, LISA 70 RF 

(See Chapter 48-2-1) 

+\Item not illustrated 

48-2 
Page 4



AP 103D-0208-3A 

3670/E 

Fig.2 Engine group 5/E2 

a 5/6 Mar. 81 (Amdt. 7) 



AP 103D-0208-3A 

Fig./ Part No. Usage Units 

Index 7 123456 , sl all Code _ /Assy 

Q= 1+ CK20143 Engine Group 5/E2 2 

2+ 750=2-02385 .Cap, blanking, Transit (Mod S631) 1 

3+ 750=2-02386 .Cap, blanking, Transit (Mod S634) 1 

ht 750=2=01025 .Cap, blanking, Transit (Mod 2019) 1 

5  '750-1-02100 .Guard Assy, fuel pipe (Mod sl05) 1 

ATTACHING PARTS 

6 15160 wees Nut, 5/16 BSW RF 

7  750-2-02108 weeeeeWasher, packing (Mod Sl405) 2 

8 k11806 eeeeee Washer, tab 1 

9 11807 eees-sWasher, tab 1 

10 750=2=02109 eeeeeeBolt, 5/16 BSW (Mod S405) 2 

J1+ 750=1-00929 .Pipe Assy, fuel (Mod s899) 1 

(Pre Mod 2127) (Mod 2279) 

11A 7501-01100 «Pipe Assy, fuel (Mod 2127) 1 

(Mod 2279) 
ATTACHING PARTS . 

12 750=2=-00629 eeoee Screw, 1/4 BSW (Mod S405) 2 

13-754. -01503 .eee-eWasher, spring 1/4 BSW 2 

(Mod S405) 
1 K1144y eeeeee Nut, 1/4 UNF RF 

15 SP1l1E veeeeWasher, 1/4 UNF (KO195) RF 
(991-.-00045=001 ) 

16 K20068 .eeeeeWasher, grover 1/4 UNF RF 

17. Keo7e1 wees eBOlt, 1/4 UNF RF 

18 = 750=4.-02148 .Ring, sealing (Mod SlO05) 2 

19 750=2-00218 ~Shim, 0.003 in AR 

20+ 750=2-00219 Shim, 0.005 in AR 

21+ 750-2=00220 .Shim, 0.010 in AR 

22 750-1-02099 .Guard Assy, air pipe (Mod S05) 1 

ATTACHING PARTS 
23 15160 seeeeeltut, 5/16 BSW RF 

24  750-2=02108 .eeeeeWasher, packing (Mod S405) 2 

25 k11806 eeeeeeWasher, tab eA 

26+ K11807 «eee eWasher, tab 1 

27 750-2=02109 eeeeesBOlt, 5/16 BSW (Mod S405) 2 

28 750-1-02107 .Pipe Assy, air (Mod sl05) 1 

ATTACHING PARTS 

29 750 =2-00629 seeeeeScrew, 1/4 BSW (Mod S405) os 

30 T54=l+ 01503 .eeseeWasher, spring 1/4 BSW 2 

(Mod S405) 

31 AloZGT weeeeeNut, 5/16 UNF (KO195) RF 

(991+) -00036=006 ) 

32 SP11G .eeesWasher, 5/16 UNF (KO195) RF 

(991-1 -0004.5~005 ) 

33 Ke20069 weeeeeWasher, grover 5/16 UNF RF 

3, KE0722 j=  — weeeee Bolt, 5/16 UNF RF 

35-750 a4 02149 .Ring, sealing (Mod S05) 2 

36 = 75Q"2=00221 ~Shim, 0.003 in AR 

37+ 750—<2-00222 Shim, 0.005 in AR 

38+ 750=2-00223 .Shim, 0.010 in AR 

+lItem not illustrated 

48-2 

ALO, Sep. 77 
Page 7 



Fig./ Usage Units ae Part No. 22456 Nomenclature Code /Assy. 

2= 39 = 750-1-00944 -Clip Assy, ignition lead (Mod $888) 1 
ATTACHING PARTS 

4O  750=2+00569 eoeeeBOlt, 1/4 UNF (Mod $368) 1 
41 -'750=2-02277 ...eeWasher, tab 1/4 UNF 1 

(Mod $368) 
41A+ 750=1-01024 * ,Outlet Assy, exhaust (Mod 2019) A i 

(Pre Mod 2179) 
4h@ 750=-1-01103 Outlet Assy, exhaust (Mod 2179) B nil 

ATTACHING PARTS 
43 K12284 oeeeeeBolt, 1/4 UNF (Mod S368) 3 
44 = K11808 .ee+seWasher, tab 1/4 UNF by) 

(Mod $368) 
or 

45+ SPLOE eeeeeWasher, tab 1/4 UNF 3 
(Mod S368) 
(991=4-00002-013) 

h6+ 991+4-01072-00} * ..Rivet (Mod $879)(Pre Mod 2179) A 1, 
47  SP81-206 .»Rivet (Mod 2179) B 1 

(991 -4.-00179-005 ) 
48+ 750-2-00919 * ,.Collar (Mod $879)(Pre Mod 2179) A 1 
hQ  '750=2-01101 «sCollar (Mod 2179) B 1 
50 K17110 ..Nut, 1/4 BSW 1 
51 k14332 ..Washer, spring 1/4 BSW 1 
52 k16190 .-Washer, 1/4 BSW 1 
53 K19465 .-Piece, locking 1 
54+ 750-2=00931 * ,.Pin (Mod S879)(Pre Mod 2179) A 1 
55 sSP81-310 »«»Rivet (Mod 2179) B 1 

(991 -4.-00179-032 ) 
56+ 750-2-00920 * ,.Stud (Mod $879)(Pre Mod 2179) A 1 
57 750-2-01102 . Stud (Mod 2179) B 1 
58 750=1=01021 ..Stub Assy, exhaust RF 
59 cKeolke Starter Motor Assy LTSA 140 RF 

(See Chapter 48-2-1) 

+\item not illustrated 

48-2 
Page 8 



AP 103D-0208-3A 

5392/A 

Fig.3 Engine group 23/E 

Page 9/10 
AL4, June 76



AP 103D-0208—3A 

Fig./ Part No. * Nomenclature Usage Units 
Index 123456 Code /Assy 

3—- 1+ CK1L2938 Engine Group 23/E 2 
2+ 915=4-98130-018  .Cap, tapered, Transit (Mod S631) 2 

or AQ330-18 (K6658) 
999-4. ~00032-018 

3+ AGS2110-17 eCover, dust (Mod S63) 1 
(991<4=01200-010) (U1653) 

k CK12448 Bracket Assy, cable 1 
ATTACHING PARTS 

5 15160 ineaas Nut RF 
6 K11807 esceeeWasher, tab 2 
T K12359 eveessBOLt 2 
8 CK16493 ~Pipe Assy, fuel 1 

ATTACHING PARTS 
9 '750=-2-02293 eooee Bolt, 1/4 UNF (Mod S625) 2 

10 11808 eoeeeeWasher, tab 1/4 UNF 2 
or 

11+ SPL2E eeeeeeWasher, tab 1/4 UNF (KO195) 2 
(991=.-00002=013) 

12 xk12292 oseeeelut, 1/4 UNF RF 
13 11808 veeeeeWasher, tab 1/4 UNF RF 

or 

1h+ SPL2E eseeeeWasher, tab 1/4 UNF (KO195) RF 
(991=l-00002=013) 

15 k12508 eooeseBOlt, 1/4 UNF RF 
16+ 750-4-00751 »Ring, sealing 2 

(Mod S464 Pre Mod 2018) 
17 750=4.=-00987 Ring, sealing (Mod 2018) 2 
18 CK12958 Pipe Assy, air 1 

ATTACHING PARTS 
19 750#2-02293 eee eBOlt, 1/4 UNF (Mod S625) 2 
20 .K11808 seeeeeWasher, tab 1/4 UNF 2 

or 

21+ SPL2E eoeseeWasher, tab 1/4 UNF (KO195) 2 
(991=l4.-00002=013) 

22 K11753 eoeseeltut, 5/16 UNF RF 
23 11809 eeeeeeWasher, tab 5/16-UNF RF 
24. K11731 eeeeeeWasher, tab 5/16 UNF RF 
25 K12509 eooeeeBOlt, 5/16 UNF RF 
26+ 750=4=00751 .Ring, sealing 2 

(Mod S464 Pre Mod 2018) 
27 750=4-00987 -Ring, sealing (Mod 2018) 2 
28 K12959 eBlock, fuel and air connecting 1 

ATTACHING PARTS 
29 K12362 coos eBOlt, 1/4 UNF 1 
30 K12363 eoveseBOlt, 1/4 UNF 1 
SL KUIBC8. tits tw’ Washer, tab 1/4 UNF 2 

or 

32+ SPLOE eeeeeeWasher, tab 1/4 UNF (KO195) 2 
(991+l4.-00002-013) 

33 KL2641 Outlet, exhaust 1 
ATTACHING PARTS 

34 K1226h eeeeeBOlt, 1/4 UNF 4 

+Item not illustrated 

48-2 
AL3, Mar. 74 Page 11 



Fig./ Part No. Nomenclature Usage Units Index 123456 Code /Assy 

3= 35 K11808 ceoeeeWasher, tab 1/4 UNF 4 
or 

36+ SPL2E seeeeeWasher, tab 1/4 UNF (KO195) 4 
(991-l~-00002-013) 

37 CK12175 -Starter Motor Assy LISA 70 RF 
(See Chapter 48-2-1) 

+item not illustrated 

48-2 
Page 12 



AP 103D-0208-3 

53 
Y 

Ig 

5393/C 

Fig.4 Engine group 7/E 

Mar. 82 (Amdt. 8) Page 13/14 
48-2 



AP 103D-0208-3 

Fig./ Part No. Nomenclature ya inesy 

Irnehes 123456 

4- 1+ CK12001 Engine Group 7/E 1 
2 Va953 eCover, dust, Transit 2 

3 915-4-98130-030 -Cap, tapered, Transit 1 
or AQ330-30 (K6658) 

999-4-00032-030 
4 702105313 -Cable Assy, igniter 2 
5 Z29888 eConnector, bulkhead, double 2 

ATTACHING PARTS 

6 K11795 eoseeeNut, 2BA 4 

or 
7+ A27CP eeeeeeNut, 2BA (KO195) 4 

(991-4-00147-003) 

8 K10986 eeeeeeWasher, tab 2BA 4 

9 K12338 eeeeeePlate, stiffener 2 

10 K12341 seeeeeBolt, 2BA 4 
ll+ = =CK15367 eConduit Assy, overspeed & plug RF 

ATTACHING PARTS 

12 K15160 esceeeNut, 5/16 BSW RF 
13 K11807 eoeeeeWasher, tab 5/16 BSW 1 
14 K13188 eooeseClip, support 1 
15 K11656 eeeeeeBolt, 5/16 BSW RF 
16+ 222164 -eCover, dust, Transit 1 

17 K15778 «Flange, sealing 1 
ATTACHING PARTS 

18 K11795 seweneNut, 2BA 2 

or 
19% AB7ICP = aeeees Nut, 2BA (KO195) 2 

(991-4-00147-003) 

20 K10986 oeeeeeWasher, tab 2BA 2 

21 K15823 eeeeeeBolt, 2BA 2 

22 K15834 »»Washer, 2BA 2 

23+ 750-4-00760 * ..Ring, sealing 1 

(Mod $464 Pre Mod 2018) 

24 754-4-24865-068 --Ring, sealing 1 

(Mod. 2018) 

25+  C€Z69630 - Plug Assy, A/2/0/0 1 

26 269635 ---Circlip, "A" size 1 

27 269634 -»eMoulding, rear 1 

28 227323 «++Pin, plug /-amp 2 

29 2283246 oe eSpacer 1 

30 Z69632 ee eMoulding, front 1 

31 269631 «eeShell, plug 1 

32 K12342 - Gasket 1 

33+ CK14338 «eSocket Assy 1 

34 K14139 ee eSeal 1 

35 K14141 --eNut, sleeve 1 

36 K14140 --eHousing, socket 1 

37 Z1224 -»eComb 1 

38 CK18856 «eeInsert Assy 2 

39 Z28156A ee Gasket 1 

40 Z23201Z ee eseal 1 

41+ K11213 --eInsulator 1 

+ltem not illustrated 

48-2 

Mar. 82 (Amdt. 8) Page 15 



AP 103D-0208-3 

Fig./ Part No. Nomenclature ae ie Index 123456 ode /Assy 

4- 42 CK14135 ->eElbow Assy 1 
43 K14136 e+-Seal, Ferrule 1 
44 Z28156A - Gasket 1 
45 K12652 »-Sleeve, Helsyn 3/4 in-lg. 2 
46 998-4-25020-004 +-Cable, Unipren 12 (U0170) 66 in 
47 CK12340 -»Tube Assy, cable 1 
48 K11731 -Washer, tab 4 
49 750-1-00865 «Plate Assy, end fitting (Mod S817) 1 
50 K11736 «Gasket, atomizer 1 
51+ CK12789 *.Manifold Assy, exhaust (Pre Mod 2593) 1 
514A 750-1-01866-000 «Manifold Assy, exhaust (Mod 2593) 1 

ATTACHING 
52 -K12343 eeseesBolt, 1/4 2 
53 K13704 weeeeeBolt, 1/4 2 
54 K14698 eseeeoWasher, tab 1/4 UNF 4 
55 CK12176 «Starter Motor Assy, LTSA 150 RF 

(See Chapter 48-2-1) 

+\Item not illustrated 

48-2 

Page 16 Mar. 82 (Amdt. 8) 



This file was downloaded 
from the RTFM Library.

Link: www.scottbouch.com/rtfm

Please see site for usage terms,
and more aircraft documents.

https://www.scottbouch.com/rtfm

